



CPT® code 99401 and E&M billed together

Claims billed with an E&M code and modifier 25, along with CPT® code 99401 and FP modifier are denying the E&M code with EXys – Reimbursement included in another coder per CMS guidelines. This denial is consistent with Medicaid NCCI editing; however, Meridian recognizes that HFS allows reimbursement of both codes for all HFS programs. No action is required by providers, impacted claims will be reprocessed.